O A O ANNYEBCKUA METANNYPMYECKUA KOMBUHAT"
JOINT STOCK COMPANY "ALCHEVSK IRON & STEEL WORKS"

YKPAUKA

UKRAINE

94202 r.Anuesck, yn. Wmnara, 4
Ten. : (06442) 9-23-14

dpakc: (06442) 9-43-47, 3-71-47

Tel: (06442) 9-23-14

Fax:(06442) 9-43-47, 3-71-47 AzzoH

3ABOCKOW CEPTUOUKAT KAYECTBA Ne Dara Nuer us nuctos

69488 18.04.04
MILL'S QUALITY CERTIFICATE Ne Dare Sheet 1 of 1 sheets
CBNAETENbCTBO O NPUEMOYHDIX UCTILITAHUAX
inspection certificate EN 10204/3.1.B
KoHTpakT Ne 2000-207/1ncT- 3aBoackoi 3akas Ne 135

026/0109-0y-997 Manufacturer's production order Ne

Contract Ne

3aKasuuk: Kopnopauusa 'ihgyctpuanbHbiin Cotos [lonbacca ' (MCH)
ana pupmel "dydepko CA"
Customer: Corporation " Industrial Union of Donbass " for firm " DUFERCO SA"
BaroH Ne 66933730 LOT 1
RW-car Ne T
HanmMeHoBaHve ToBapa: Crangapt:
0bpe3HbIMKU KpoMKaMy Standard:
Description of goods: hot rolled steel plates with sheared ASTM A36/A36M
edges ASTM A6/A6M
Mapka cranu ASTM A36 MAockocTHoCTb 50% ASTM A6/A6M
Grade of steel

PRIME HOT ROLLED ALLOYED STEEL PLATES WiTH BORRON CONTENT 0.0015-0.030%
CocTosiHue nocTaBku: ropsyeKkaraHbilit

Delivery condition: hot-rolled
Ne Homepa Homepa Pasmepbl, MM Konuyectso TeopeTuyeckui

nosvy. | nnasok napTum Dimensions, mm ToBapa, BEC,TH

TonuwuHa Wupuna HOnwvra wr/MecT Theoretical

Item Cast Ne Test Ne Thickness Width Length Quantity/pcs weight,tn
2 2351 367 19.05 1829 6096 29 48,343
2 2351 368 19.05 1829 6096 10 16,670
Total guantity (pcs): 39 - Total theoretical weight (in) : 65,013
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Beinnaska : MapTEeHOBCKMIA cnocob npoussoacTea. 3asogckon cepTudukart kavectea Ne 69488
‘Steelmaking process : open hearth furnaces. Mill's quality certificate Ne L —
Homep Xumuueckui coctas, % Chemical composition, %
nnaski C | Mn | Si s | P Cr | NN JCu [ AL] N[ V |[Mo| Ti|As| Nb]| B
Cast Ne X100 X 1000 X 100 X 1000
2351 17 90 25 | 29 13 11 5 6 26 8 <8 <20| 5 6 <8 | 24
* PE3YNIbTATbl  UCMbITAHUWA TEST RESULTS
WcnbiTaHue Ha pacTsxeHue U yaapHbli narnb Tensile and impact test
Paamepbt 1=(j) OHeprusa yaapa KU
obpasya Ot6op obpasua Tem- | Mpe- | lpe- | OtHoc. | Cyxe- Impact energy
nepa- | Amen fen Hue |2=(/sm?) YAapHas Baskoctb KCU Harn6
Ne D.m. of Specimen | Typa yanu- Impact strength
napTuu specimen ‘ Teky- | npou-.| Hewue 3=(%) Bonoknucras cocrasnsiowas
ucren- | wectn | Hoctw Fibrous appearance
Tonwm- | wvpwn- | Mecto,| Han- hono- TaHwi 4= I'aepuocrb
_ ardness
Ha Ha pasne | xeHue Yield Ten- Elon- Re-
Hue Test point, sile gation | duc-
tion
test thick- | width, | Loca | Direc Posi tem- stre- Bend
Ne ness, mm tion tion tion pera- ngth of
mm ture Reh Rm, |Lo=200] areaZ
& c’ Mpa Mpa % % 3HaueHus Values
1 2 3 In
367 19.05| 40 T +20 | 330 | 490 | 205
19.05| 40 T +20 | 339 | 482 | 21.0
368 19.05| 40 T +20 | 349 | 486 | 20.0
19.05| 40 T +20 | 352 | 502 | 20.0
enaHo B YKpauHe, Mapka cranu smepbl, N2 nnasku, Ne naprun, MEXICO, 0271, Tos. 3Hak kombuHaTta, 4
Mapkuposka: 'g\
Marking: made in Ukraine, grade of steel, _dimensions, cast Ne, test No, MEXICO, 0271, mark of the works. § (K
Knei#moBska: Ne nnaeku, Mapka cranu, ToB. 3HaK KoMBuHaTa 0271T( KnenmMo O“‘ v“;:\
Hard stamp: cast Ne, grade of steel, mark of the works, 0271T( stamp %) OTK //\\L\
LiseTHan mapkuposka: \>/ N? 8 \‘3;\
SN
Color marking: /- / ﬂ 8 2N

W Wm&ﬁ% v

Signature

Tamn akcnepTa
Expert's stamp
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